SiEralRacie

D-53PLT PARTS LIST




D-53PLT PARTS LIST

IMDEX
INFORMATION »-seesrnansnacn 1
SCREW etg. ++ovrssraniones 2
SEALING UNIT=1 srerrernrancass J=d4
SEALING UNIT=2 ++ssemssnsrries B=f
BODY & REEL UNIT=1 reesssreansrces 7-8
BODY & CONTROL UNIT=2 =+ PP, 9-10
BODY & BANDWAY UNIT=3 -rreremenecas 11=12
QUICK FEEDER & OPERATION LEVER UMNIT «eoereeseasanes 13-14
WIRE HARNESS GROUP = EX Spac, =-osiesersaesas 18
WIRE HARNESS GROUP = J Spec, ++resssraranis 16

This parts list is inclusive. It contains all parts foond in the STRAPACK model D-53PLT.

ORDERING INFORMATION
When ordering from this booklet, please specify (1)PART NUMBER, (2)DESCRIFTION, and
[3)Quantity, for each item. For the purpose of this listing, only those pans which are normally assembled are
broken down into their component pieces.

EXPLANATION OF PART NUMBER
Panis number's having this configuration 123-45-67890, are exclusively STRAPACK parts, used only in
STRAPACK strapping machines. Paris number's which look this 1234-567890, are assigned to commonly
avalable parts not manufactured by our machine.

CODING FOR NUTS, BOLTS, ETC.
This chant below explains the abbreviations used in this parts list for common nuts, bolts, etc..
This eatries will also show dimensions in millimeters(diameter x length) where applicable.
For example, a description such as "HS5 M35x10" refers to Hexagon Socket Set Screw, Smm in diameter,

Abbreviation Designation [ Appearance [[Abbreviacion Designation Appearance
Hezagen Socker Head B Hexagon Socket Set
HES Cap Balt | ﬂ':‘ HSS Scrav m

F NS Flat Head Screw I@ﬂﬂm TMES Truss Head Screw @:mm
PSS Pan Head Screw W HFS H!l.ﬁﬂt:::_illthud @BEEDD
HB Hexagon Head Balt @'ﬂm H N Hexagon Nut @
i

PMS=-5 e i ﬂ'. SHNEB Cap Square Meck Bolt @:‘jﬂ

Spring Washer

P W Plain Vasher @ SN Spring Lock Washer @




Ko, Parts No. [escription Mo, Parts No. Description Wo. | Paris No. Description
901 |0037—103006 PMS-5, M3x6 967 | 0141— 105020 [FMS, M5x20 1033 | 0291-=106010 HEB, W6x10
| 902 |0037—103010 PMS-5, M3x10 968 | 0141—105040 |FMS, M5340 1034 | 0311-—030605 [PV, M3 (Lit1le)
903 |0037—103018 PHS-S, M3x18 || 969 | 0141—105045 |FMS, M5x45 1035 | 0311 —030805 |P¥, M3
504 | 0111—104006 HES, Wax6 970 | 0142—003006 [FMS, Wix6 (SUS) || 1036 | 0311—040808 [PV, M4 (Little)
05 | 0111—104008 HES, WAxE 971 | 0142—003008 FMS, W3x8(SUS) || 1037 [0311—041008 [P, W4
906 | 0111-—104010 HES, Wix10 972 [0142—003010 F¥S, M3x10(SUS) 1038 | 0311—041316 |PW, M4 (0D13x11, &)
907 [0111—104012 |HBS, M4x 12 973 | 0142—004006 FUS, W4x6 (SUS) 1039 | 0311—051208 P¥, ¥5 gl
908 |0111—104015 [HES, M4x15 874 | 0142-—004008 FUS, W48 (SUS) 1040 | 0311—061310 P¥, M6
509 | 0111—104020 HBS, M4x20 975 | 0142005010 |FUS, M5x10(SUS) 1041 | 0311—062016 PW, W6 (1D6x0020xt 1. 6)
810 | 0111—104025 'HBS, WM232 976 | 0142—005020 [FUS, M5x20(SUS) || 1042 | 0311—101816 P¥, M10
911 |0111—104030 HBS, W4x30 || 977 [0151—104008 |THS, W48 1043 | 0312—040808 [P¥, M4 (Litt1e) (SUS)
912 | 0111104035 HBS, #4235 978 | 0151—104010 [TMS, M4x10 1044 | 0312—04 1008 PV, W4 (SUS)
913 | 0111—105006 HBS, W5x6 979 (0151104012 'TMS, M4x12 1045 | 0312—041316 [P¥, ¥4 (0D13x11. 6) (SUS)
914 |0111—105008 HES, W5xR || 980 | 0151—105005 TMS, M55 || 1046 [0321—025206 [5W, M2, 5
815 |0111—105010 HBS, M5x10 || 981 |0151—105008 |TMS. M5x8 1047 | 0321 —030805 SV, W3
916 [0111-105012 F HBS, M5x12 ‘982 [0151-—105010 TMS, M5x10 | 1048 | 0321—040810 |SW, W4
817 | 0111—106015 HBS, M5x15 983 [0151—106015 TWS, W6x15 || 1049 |0321—051208 |SW, M5
918 | 0111-—105016 HBS, M5x16 || 964 [0151—604010 TS, W4x10(Black) || 1050 0321—061215 |SK, M6
919 (0111105018 HAS, M5x18 || 985 | 0152—004008 TMS, WAxE (SUS) 1051 | 0321—081520 S¥, M8
| 920 | 0111—105020 |HBS, M5220 (OB | 0152—005005 | THS, W5x5 (SUS) 1052 | 0321—101825 SW, M10
921 |0111— 105030 [HBS, M5x30 || 987 |0152—005010 TWS, M5x10(SUS) 1053 | 0322—030607 |5¥, K3 (SUS)
922 | 0111—105035 [HES, M5235 988 [0161—102510 PMS, M2. 5x10 1054 | 0322—040810 SW, #4 (SUS)
923 |0111—105040 HBS, M5240 989 0161 —102516 [PMS, M2, 5x16 1055 | 0341 —212825 [Wave Washer, BNW-6001
424 | 0111— 105045 HES, M5x45 990 | 0161 — 103006 |PMS, M326. 1056 | 0411—304020 [Spring Pin, ¢ 4x20(19. 5)
925 |0111—105055 HRBS, 5355 991 [0161—103008[PM5, M3x8 || 1057 |0411—303010 Spring Pin, ¢ 3x10
926 |0111--105070 HBS, M5370 442 0161 -1uamu1ru5 M3x10 1058 | 0411—303015 Spring Pin, ¢ 3115
927 |0111--106008 HBS, H6xE 993 | 0161— 103015 PMS. W3x15 1059 |0411—304014 Spring Pin, ¢ 4x14
| 928 |0111--106010 HBS, WEx10 9594 | 0161— 103016 S, W3x16 1060 | 0411—304022 Spring Pin, ¢ 4222
929 [0111--106015 HHS, W6x15 e |:r1s|—-mama-m Mix18 1061 | 0411—305014 Spring Pin, ¢ 5114
930 0111106016 HES, W6x 16 4996 | 0161— 103050 PUS, M3x50 1062 | 0411—305016 Spring Pin, ¢ 5116
931 | 0111--106020 HBS, MEx20 997 | 0161—103506 |PUS, M3, Sx6 1063 | 0411—305022 Spring Pin, ¢ 5222
932 | 0111106022 |HBS, MGa22 998 | 0161104004 |PUS, M4x4 1064 | 0411—305025 |Spring Pin, ¢ 5x25
533 | 0111106025 HES, 6225 999 | 0161-—104005 [PMS, M4x5 1065 | 0411—306012 [Spring Pin, ¢ 6x12 _
934 | 0111—106030 [HBS, M6x30 || 1000 |0161—104006 |PMS, M4x6 1066 [0411—306020 Spring Pin, ¢ ¢ 6120
535 | 0111—106035 [HES, W6x35 1001 | 0161104008 [PMS, M4x8 1067 | 0411—306022
936 |0111—106040 HBS, x40 || 1002 | 0161—104010 [FPMS, M4z10 1068 | 0411—306050 [Spring Pin, ¢ 6250
§37 |0111—106055 [HBS, W6x55 || 1003 | 0161 —104015 PMS, M4x15 | 1069 | 0412—003010 [Spring Pin, ¢ 3x10(5US) |
| 538 |0111-—108015 HES, M8x15 1004 D161 — 104018 PHS, W4x18 1070 | 0412—004014 |Spring Pin, ¢ 4314 (SUS)
939 | 0111—108020 |HBS, WEx20 1005 | 0161—105012 PMS, M5x12 || 1071 |[0422—004020 Rivet. ¢ 4x20 (SUS)
940 [0111——108070 HES, WEx70 1006 | 0161—105015 PHS, M5x15 || 1072 0422—006025 Rivet, ¢ 6x25(SUS)
941 [ 0111—110015 HBS, M10x156 1007 | 0161-— 105040 PHS, M5x40 1073 | M"I_—I__ﬂﬁuzﬁuhvn # fix2h
642 | 0112—004006 HES, WAx6 (SUS) || 1008 [0161— 106006 PHS, M6x6 1074 | 0421— 106030 Rivet, ¢ 6230 .
943 |0112--004012 HAS, M4x12(SUS) || 1009 | DlEI*-EDﬁﬂ]UJ‘HS Hﬁ:l'ﬂ ] ]D?S_'Ti"l—llﬂﬁﬂﬂﬂ Hivet, ¢ 6x90 ]
844 0121--104004 1SS, M4x4 1010 | 0161— 106040 | PUS, M6x40 1076 [ 0511—110306 Stop Ring. E-3
945 | 0121— 104005 HSS, W45 (SUS) || 1011 [0161— 106060 PMS, MBxE0 1077 | 0511—110406 [Stop Ring. E-4
946 0121104006 HSS, M4x6 1012 | 0164504008 |[PMS, M4xB (Bsind) || 1078 [0511—110506 Stop Ring, E-5
947 | 0121—-105005 HSS, M5x5 1013 | 0162—002503 PMS, M2 6x3(SUS) || 1079 [0511—110608 Stop Ring, E—6
948 | 0121—-105006 HSS, M5x6 | 1014 | 0162—003006 PMS, M3x6 (SUS) 1080 | 0511—110B08 Stop Ring, E-8 —=
949 0121105010 HSS, M5x10 || 1015 |0162—003016 PuS, M3x10(SUS) || 1081 '0511—111010 Stop Ring E-10
950 | 0121106005 HSS, Wix§ 1016 | 0162-—003506 PMS, 43, Exﬁ{S_llgl__ | 1082 ,0511—111210 Stop Ring, E-12
951 0121--106010 HSS, M6x10 (1017 | 0162004008 PMS, W4xB (SUS) 1083 0511—111516 Stop Ring, E-15
962 | 0121—108015 HSS, MEx15 1018 0162—004018 PUS, MAx18(5US) || 1084 [ 0511—111916 Stop Ring, E-19
863 | 0122004004 HSS, Wxd (5US) |[ 1019 | 0151—103001 HN, 3 1085 | 0511—121910 Stop Rong, H-19
22004005 1SS, Wx5 (SUS) || 1020 | 0181— 104001 [HN, ¥4 1086 0511—130508 'Stop Ring. 5-8
| 455 | 0131—104008 HB, M4x8 1021 | 0181105001 HN, M5 || 1087 0811131010 Stap Ring, S-10
| a5 6| 0131—106008 HH, MGxB 1ﬂ22iﬂ|ﬂl—-lﬂﬁﬂlll HY, M& 1088 | 0511=—131210 |5top Ring, 5-12
957 | 0131—106150 HB, W6x150 1023 | 0181— 106003 HN, M6 (Thin) 1089 | 0511--132212 'Stap Ring, 8-22
958 | 0141103004 FUS, M3xd 1024 | 0181—108003 HN, W (Thin) 1090 0511—132510 Stop Ring, 5-25
959 0141103006 FUS, M3x6 1025 1 0181—110001 HN,M10 || 10891 0511—210400 Push Nut. 4
960 ' 0141103008 FMS, M3xB 1026 0181—116003 1N, M16 (Thin) 1092 0511—210600 Push Nut, 6
961 0141--104006 FMS, M4a6 1027 0182—003001 HN, U3 (US) 1093 0512—210400 Fush hut, 4(SUS)
962 0141-= 104008 FMS, W4xH T&if D1E2--005001 WK, M5 (SUS) 1094 0512—210600 Push Wut, 6(SUS)
462 0141—105008 FMS, W5x8 1028 0251105020 HIS, M3120 1095 0331040801 Toethed Lock Washer M4
964 0141—T0RG10 FMS, W5x10 1030 0271—105012 SKE, 5x12 1096 (422--004016 Rivet, g 4x16(5US)
463 0141— 105015 FUS, W5x15 1031 0290—-504163 So1 Screw, ¢4, 5x6 || 1087 D422-—005016 Rivet, ¢ 5x16(SUS)
| UsE _0141-— 105018 FMS, M5 18 [032 00% 1=~ F0R0 10 HAR, W5: 10 1098 0512210500 Push h.. . 5(sU5)




e i

e o

T

I




Tl et ARt 1T RE NN N
Na, Parts Mo, Description Q'ty| Noe | | Mo Parts No. Description Q'tyl Nowe
1 | 615-01-10111 |Le Block Cam 1 47 | 615-01-40140 |Heater Slider Base Stud 2

2 | 615-01-10121 |Hester Cam T4 48 | 615-01-40150 |Heater Tension Spring ]

3 | 615-01-10131 |Center Block Cam 1 £31-80-10340 |Heater ; EX lE:t__

: 45 —i3

4 | 615-01-10141 [Band Guide Cam 1 615-01-41110 |Heater 1 Spec
5 | 615-01-10161 Right Block Cam 1 50 | 615-01-41120 |Heater Base 1

6 | 631-01-10140 |Cam Shat 1 [ 51 | 615-01-41130 |Hester Cord Protectar 1

7 615-01-10171 |Collar (A) a 1| || s2 | 615-01-42110 |Hester Arm 1 .
8 | 615-01-10180 |Collar (B) 5 3 53 | 615-01-42120 [Heater Guide 1

9 | 615-01-10211 |End Plate | 2 | 54 | 631-25-12150 |Sealing Unit Frame (L) :PLT 1

10| 631-01-10310 Key : 5x8xT3 | 1 || ss | s1s-o1-s012 Sealing Unit Frame (R) 1|
13 | 631-01-10110 Limit Switeh Cam | 3 i__ | 56 631-01-50120 |L5-3,4 Bracket 1

14 | 615-01-10260 |Collar (E) | 1 | E7 | 615-01-50160 spm;Hn-uk_rc} 1

18 | 615-01-20150 |Arm Spring 2| 88 | 0750—110045 Micro Switch, DZRV 1 s
19 | 615-01-20140 |Arm Shat N | 1 | || 82 | 631-06- 1U1H-‘L5Number5u.l 1
23 | 615-01-22110 |Band Guide [ 1 . || o3 | 0520112025 Mesa Bushing, MB20250U 6

2 | 615-01-22120 |striker | 1 ! 95 | 0611020635 |Ball Bearing, 63522 ['s

25 | 615-01-22160 |Striker Fin Collar P . 98 | 0611--060001 |Ball Bearing, 60,22z 2

26 | 615-01-25110 |Band Guide Am [ 1 | N Dﬂﬁﬂ—lmzﬁi‘-’.WLminghbul:th it . P
27 631-25-13340 |Let Bandway Bracket :PLT | 1 - 0890--4B0082 Warning Label : High Temperature pec
26 | 615-01-30150 | Spacer _ (1] 104 | 631-01-10150 | Cam Shat Gear 1

26 | 615-01-30110 |Block Tension Spring 3 105 | 631-01-10160 Key (8) RE
i ;

30 | 631-01-30140 Cutter Tension Spring 2 108 | 631-01-10180 |Second Gear 1

31 | 615-01-30140 {Spring Hook Pin 1 i | [ 108 | 0611020608 [Ba Bearing, 60822 2

2 615-01-31112 Right Block [1 ] 132 | 0750--110098 |Micro Switch, ABS111654 2 |is-a4
1 | 615-01-3113) |Cam Follower Holder | 3 | ] [133 ] 631-01-30220 'Lower Band Guide IE

3 fswmranzn Right Block Spring - | 144 636-01-10310 |Support Collar - § 1

35 | 615-01-31140 |Spring Hook (A) 2 | 631-25-14830 |Right Band Guide, 15, 5mm -FLT

36 631-01-31110 |Spring Hook (D) ERE . 631-25- 14840 Right Band Guide, 12mm -PLT | 1|
'3'?._5_15—u1—3znz ICenter Black BE _ | [1478] 631-25-15650 [Right Band Guide ' _

38 | 615-01-32120 ismngﬂmkm: ] '_2 || M8 ea1-z5-12160 ?Hmmshd._zr_amsummlrm__ v
30 631-01-32110 !Enrinz Hook (E} 1 |94 | 615-01-31002 |Right Block Assembly (1)
;J'E—m w:u;m Center Biock Spring 2 105 .i 615-01-32002 |Can1'.arE]n¢k Assumblr w|

41 | 615-01-33113 [Left Block 1 196 | 615-01-33002 .Leﬁ Block Ass’y [

42 615-01-34110 Block Case BE £31-80-10400 Heater Assembly : EX o e
i — — b 1oy M —
45 831-25- l""l 0 He:uer5|dur Eue J-"Ll 1 :E]E—Fﬂ%ﬁ-ﬁc—nwr .ﬁ.s.snrr..hlv _| E



140 1056




SEALING UNIT-@)

Na Parts No. Dieseription Q'ty | Mote Mo, [ Parts Mo, Description Qy | Kote
15 | 615-01-20110 |Guide Rail (L) 1 111 | 631-01-70310 |Feed Roller Collar 1
16 | 615-01-20120 (Guide Rail (R) 1 112 | 631-01-70280 |Key (C) - 1|
17 | 615-01-20130 [Slide Table Spring | 2 14 | 631-06-23310 |Magnetic Brake Col el
20 | 615-01-21110 [Slide Table | 1 | 115 | 631-06-23200 [Hub & Armture for Brake 2
21 | 615-01-21120 [Slide Table Stopper 1 116 | 631-06-23390 Seal, M1 Motar 1 icE
22 | 615-01-21130 |Left Block Band Guide | 1| | 117 | 631-06-23470 [Seal, M2 Motor 100W D 1ype 1 icE
48 | 615-01-40150 |Heater Tension Spring | 118 | 631-06-23430 |Seal, Magnetic Brake | lee
58 | 631-25-03270 |F.R. Base LT R 119 | 631-06-23420 [Seal, Solencid 1 |ce
59 | 631-01-70490 |Feed Roller 1 ||| 120 631-81-10320 [Earih Lenknge Wire (A) :CE 2 |ce
62 | 631-25-03280 |Base Cover LT | 1 | 121 | 631-B1-10340 |Earth Loakage Wire (C) :CE I [cE
63 | G15-01-7016] |Feed Shooter Lower -Pln.le ] I : 122 E!Jl"ﬂl"l"ﬂ-l?d"';mn:h Spring 1
64 | 615-01-70170 |Feed Shooter Guide 1 123 | 631-01-70430 |Gu.ur Canrk %
65 | 615-01-70180 Feed Shooter Upper Piate | 1 124 ] D611—026002 'Ball Bearing 600222 Y i
69 | 631-25-13440 Upper Shoater Spring (FLT ‘ 1 128 | 6312611480 Fu'dﬁm:;n |
73 | 631-25-12190 |LS-5 Bracker T 129 | 631-25-12200 |Upper Shooter Shaf [
74 | 831-01-70510 |Uipper Raller - BE f 130 | 631-01-70480 |End Plate (B) K
75 | 615-01-71120 |Upper Roller Shaht 1 134 | 6312511450 |Feed Gesr Case HT !
76 | 615-01-71133 |Upper Roller Shat Holder 1 136 | 631-25-11560 |Gear Box Collar :HT N ET
77 | 631-01-70161 Lipper Holler Shafl. Arm . 1 E E;‘.;I-Z-F:* 1.1_511:1 Feed Gur {B) :HT :- 1_“
78 | 631-25-12830 |Upper Shoater PLT ] 138 | 631-25-12120 |Key,6x6x16 HT !
631-25-11661 |Right Bandway, 15, 5um :FLT | 139 | 631-25-11470 M2 Motor Flange :HT 1
. .}'ﬁ::,:_is;m::m len.mmm;n; LT | I | . m:i 631-25~14850 |Key,6x6x20 :PLT _ y |
gy | S1-80-10350 Solenaid (DC20V): EX |, 141 | 631-26-11520 [Feed Roller Shaft :HT 1
631-06-23700 'Solenaid (DCIOV) | soec || 142 0810250008 [Square Gear - 51.55 404-1618 1
| 631-80-10380 [Sealing Motor 43- EX | .rEi_ 143 | 631-25-11530 |Lock Nut :HT 1|
85 | 631-81-10400 [Sealing Motor MIEX-CE | | CE | 631-25-11651 |Righi Bandway Flap,15.5em {PLT
EHI%‘-BESuhHi Mator Ml_ ] 1. Sper v E]. 1:"5 133460 (Right Bandwny Flap,12mm :FLT :
| 631-80-10311 i#eed Motar M2 :100C3:EX :_E.". 631-25-11652 Right Bandwey Flap,15.5em FLT | 1 _
86 | | 631-81-10301 |Feed Motor M2.100D:EX-CE | 1 ICE | 631-25-13391 |Right Bandway Flap,12mm ‘FLT ! i
| 631-06-23200 Fu-d Motor MZ100C3 | .Spec | ';:5.:7 636-01-10480 Right Flap Hinge : DS30 ' ;_|_ _
90 | 0750—130020 Lead Switch, RS-BOING | 1 |55 | | 149 | 631-25-03290 Right Bandway Shaft :PLT |
8y 0750130004 Magnet, MFT-202) __1_; l 1_51:~ 631-25-13460 iswmn Bol :HT _]:.[ B
92 B11-06-10160 LS Number Seal | 161 | 684-01-70280 [Plunger Guide :D~53M _}_1 '
?uﬁzuw-nm Bush, BOFOSDEFDU | 152 | 631-25-11550 ii_':!nr Box Packing HT :—_
6 0G11-—021980 Hall he&rmn.ﬂ‘l%li;z? Bl 2 I 631-06-23500 !Mlm‘l!ilu Ernk! :ME]:E.‘: - Spec
87 | 0611--026001  Ball Bearing,60012 s o ea1-a0- 10360 Magnetic Brake ‘MBLEX | B éE-‘i_
106 631-01-10130 M1 Gear Case B nﬂ_ 63106~ *aaﬁ_m;;ﬂm ua_-_n. i HTHH
107 631-01-10170 |;;L;;1_a I e e m::w._*sm Mugnetic Brake MB2EX =







BODY & REEL UNIT - (1)

No.| ParisNo. | Description Qtyl Note | [No| Pars o Description Q'ty| Note |
301 631-25-12740 {Frame Base :PLT 1 631-25-12750 |Handie Support R :PLT ! -
_an_z:-sat ~25-12910 V-’h-ndﬂ_rnci‘_-t T 2 | 3 m.aﬁ;—nﬁ—lzrgi-mw R:PLT l 64287~
303| 631-25-13500 'Wheel Bracket Spacer -PLT 2 540 QBS0—180017 'Rubber Foot,C-30-RK-3215 z
304 om——umlt-rm Whoe!,813.00-4HL 2| | |31 631-01-70480 End Piate (B) 2
305| 631-25-13850 'Wheel Shalt End Plate :PLT 2 342 G31-25-14710 ‘Washer, M5 (d=5.1) 1
306 631-25-12920 [Wheel Shaftt :FLT IR E | [343] 631-25-13980 [Rope Handie Bracket Collsr B PLT| 4
307! 0890—130290 |Caster 415EA-UBAS 2 344 631-25-13970 Rope Handie Bracket Collar A :PLT | 1 o
Wceisssish e § it id o o
aua.[ £31-25-12520 |t Bandway Bracket LT 1 345 631-25-14720 {Teflon Sheet A :PLT 1
306 631-25-14590 Leh Bandway Bracket Support FLT| 1 346, 631-25-14730 Tefion Sheet & LT e =
631-25- IEEW'Sd!DdﬂEmshr PLT ||| 347] 621-25-12960 [Rope Handie Bracket LT 1
e B31-25-12531 | Solenoid Hracket Stay LT F , 348| 0BBO— 190094 |Ball Revolving Grip, GPE-6 R S
311 ﬁh-pljr:ﬂ_'uwermm L ._ ] m-it‘ts: 25*I3IBﬂ'|HmHlndi|"H.T :| |
312! 0681— 150015 |One-Touch Bush,NB-15 | 2 631-25-13181 Rope Handie :PLT t10mm
513| 0691 —150018 One-Touch Bush,N-11 [ 4 0611026001 | Ball Benring, 600122 e
314 633-04-21150 Reul Guide Roller Shatt, ¢ 6295 | 2 o b 0611026201 Ball Bearing 620122 : lt10mm
15| 600-04-30110 Reel Guide Robler 2] i Lﬁ‘..'fl'-_EE—Ialﬁtﬂf.ll-l.lnfeS‘ru.lt LT ] .ltﬁu _
316] 631-25-12690 |Reel Guide Raller Bracket LT 1| | 631-25-13160 |Handie Shaft PLT L niow
317 631-25-13530 |Reel Brake Arm :PLT _ ! | 352 0261— 108188 Mini Hell Plunger, PNF-B:NEK 2 i
18| 631-04-21122 [Brake Liner 1 353| 631-25-12710 | Fipe Pull :PLT i
19, 633-04-10180 Washer for Brake Liner | | !Hjm—ﬂl—!ﬂllﬂ Actinn Bar Spring 1l
320| 631-04-21180 |Cap for Brake Arm 1| 366 | 0740—120148 Cord Connectar, TSA-IML 1
321 635-04-21120 Froe Angle oller Bracket L 366 0890530032 Table Stay,B-1847-L 1
322| 631-04-10290 |Band Guide Roller | 1| 367| 631-25-13460 | Fower Supply Cord Suppart A :PLT | 1
323 631-25-13550 Res! Bracket ;LT 1 358 631-26-13470 |Cord Support Sprinf PLT v |
324 0611—060016 Ball Bearing,CRE-2552 2| 35| 631-26- l31]l]'|P'wu’ﬁuper Cord Support B -PLT | 1
325| 631-04-10211 Reel Shalt Fipe 1| 360/ 08%0--530040 Spring Hook BX-674 1
526 631-04-10131 Reel Shaft N 1_{ N __ hs_ral__uam—1msql_3-rumh FCIIME __-‘_I__'____
327 631-04-10340 Reel Shatt Cap :F | ¢ 362| 631-25-13190 |fisnd Regulator :PLT 1 ,
328 63104 IDENTFI:H-MEJW R ; 363, 631-25-13200 Band Regulator Shah :PLT 1
126 631-04-10180 Feel In Circular _ LU | |34 esr-zs-1sz0 Spring Hook LT B 1
| 330 ﬁSl-—Dl*]_.ﬂlEﬂ_:Red Ous Circular J I J| 365 631-25-13210 Spring Guide :PLT 1 |
331| 631-04-10280 Reel Comter Guide i 3 366| 0520— 151010 Bush, H0F-1010 |2 '
332 125-04-10210 Rear Nut | 3 367 631-25-13480 Fuliey Bracket € PLT ]
533 631-04-10170 Resl Nut Handie Al 368| 631-25-14610 Pulley Shah C:PLT %
| 0890—480161 |Arrow Label for Nut Hundie - E - 369 631-25-14110 Sheave, 630 2l :
4_1:99&—;5015: arrow Labol for ot Fandte 1] 1 T 370 631-25-12330 Pulley Shah Coller € :PLT e
135, 631-25-13560 Hand Reguistor Spring Y | 631-25-15110 Band Guide Wire (LT | LiSeec
335?.535—0-1—.11}[42_ 1Iiul .Sup-p-uﬂ [ 1 3?t.53|—.5_1_5m Band Guide Wire :PLT-EX 1 _E:
33? BEC-04-20140 Reel Brake Sprlng_ _1_ 631-25-15121 Band Guide Wire “1'.I -EX EX-B4ZR7~
| Gal-28-12760 Handle Support £ P : i B N O
.:33-53.].25112?“] +1;|;|e 5u_|:-|:|r.r'!'1. F F:I T ) EX:G2ET~ | |- 1







No.|  Parts No. Description Q'ty] Note |[No. | Parts Mo, Description Q1Y Note
45| 615-01-40150 |Heater Tension Spring 1 HI'-EE*MEE_& Harnezs, Fuse Holder : & : PLT 1 |Ex
631-80-10350 |Solenoid (DCYOVY: EX EX 433 | 631-25-156540 |Hurness,Fuse Holder - B: PLT 1 |Ex
» G31-06-23700 |Solencid (DC#V) . : 1. Spec 631-06-21171 !I'Il-rnhfl_!"thddﬂ" ‘E‘“ . 1 (1. Spec
95| (611—020635 |Ball Bearing.635:r 2 0730— 150025 Fﬁ-imw 2 [200-2400
401 631-25-12620 Sealing Unk Base LT I - 0730— iﬁglﬁ rFuu.E.hMaU 1 (100-120
402 631-265-12770 |Body Support (PLT | -2 436 | 631-25-11891 |Rear Panel :PLT 1
403 0740—111253 |Terminal, ML-150L ; 12P 1 E_l 436 | 631-25-1193] |Righi Panel :PLT 1
404 | B3]1-BO-10320 |Termiral, ML-150L. ; 6P 1 lEI'- 437 ﬂﬂﬂﬂ—lm:}l?;‘]llnuud Bar Pull A-1042-C-8 1
405 0770240027 |Condenser for M1,30 s F:.:‘-WUIA_.CH_I- | 438 | O710— 180004 !Hmb. K-EOTE 1
406 0890220014 |Grommet,C-30-GS-42A R 631-80-10611 |Seal, Hoater : EX o Ex
m?: 0890220029 | Grommes,C-30-NG-19Q T2 e 6351-06-10411 |5eal, Heater l J_Sper
a 0770—240032 |Condenses. 250 4 5 F 100V 440 | 631-Z6-12810 .'Hl.'l:l;l;F:PL; 1
408 | 0770240012 |Condenser 400V 3o F T 1 E'-'_ :11 1 t:ﬂ-l-lﬁ-liﬂ.'iﬂ Side Table R PLT 1 |l
0770—240006 |Condenser 450V 0.5 i F zm—mv 442 | 631-25-12630 Top Pisie :PLT - 1
409 1‘.}?20—]_80;]-2 MMHF—HA '_l : ] 443 [ 631-25-13140 |(Dust Cover B -PLT 1
410, 0720190002 Relay Beacket FYC-Al 2 444 | 631-25-14760 |Gromme:, 028410 |
“—1* ﬁ?ﬂtr;l-fi;ﬁ!‘ﬂlhy.;in -ACL2 o 1 N 445 | O0T10—120333 |Selector Swiich ASW210 1
412| 631-25-14340 | Transformer, TR-4 1] 446 | 631-25-12062 E-.u.id-!-ﬂ:ﬂn Bm:t:lTH.T 1 1
413| £31-25-14600 |Contro| Transformer E 1 447 | 639-25-00120 rH-nd Guide Roller : Desk Top 1
414, 08O0—320020 |Spaces,3z10 Hexagon 2 448A | 631-25-11611 ;h;m:;y_l’l._T___ X
_-IIE-' DEO0—320020 -M.BSB-EED_- - .2 | 4458 | 631-25-11612 L#B-Mny H.T 1 [J:&2972-
416 0740230003 |Spacer 9 | 445C | 631-25-14010 Lo Bandway EX PLT ] Ju_:a::r
417| 0890—>530039 ITm Support P5-430 L 4494 | 631-25-11632 |Leh Randwny Flag :PLT 34
418| 631-26-11350 !l.C.de:MmulTann'nn 1| | |eass | 631-25-11631 Lot nm-w Fh:FLT | E
419 631-25- 12‘?90 1.C. Boad for Solenoid FLT 1 4480 | B31-25-148920 |Let Bandway Flap :PLT-EX EX: 64267
-l"l.'i 631-25- 11351 From Panel F;..; - ‘ i 4% :éﬁl-iﬁ—liﬁﬁ Left Bandway Shof (PLT 1
421 601-05-10210 |Emblem - Strapack BE 451 | HI-M"IETD-T-& Ralker Collsr _TE___
-i22[ 631-05-10560 |Seal. D-53 2 452 | 631-25-12210 FT-;-thF-.F'LT 1
423| 631-05-10151 | Operation Panel Fizing Plate 1 E 531-;.—1222& Flap Link B_F.I__';' 1 I__
E-I 631-05-10280 Cap - L] _ 454 | G31-25-11781 -rLJnhm PLT i
425| 631-06-10142 |LC Board For Opermtion PaneiD-2 | 1 | | [455 _ 631-25-11741 |Solenoid Link Arm B :PLT | V|
425. 0740—230007 Flu.mrSuppn: PE-314 | 3 456 I 631-25-11751 |Solencid Lank Arm A -PLT 1|
{2? B31-06-10123 |D|JummnPual -2 1 457 | 631-25-11721 Solenoid Link :PLT . I |
o _Eil.—_ﬂ'ﬁ;lﬂllll Dpurnlum Fanel Seat ; E ]_:,} ﬁpcr_ -If-ﬂ .Hl 25 11l5¢2 'anle:mn!_l.infhf PLT | 1 |
631-80-10125 |Operation Pasel Seat:E:EX iEnglish 459 | 631-25-11691 |Link Shat Huldw_.!_’L_T____Ejl o
i | 0750— 130075 Pawer Switch, ABA-ZZ3-1:250V an0-240v | l460 | 631-26-12140 ,F‘!I.q: Cushson Heacket 1
o 0750— 130074 ipum Swnch, ARA-213-1:125V l loo-120v | 461 I 100-02-10110 |Fn.p Cushion ]l 1_‘ ___
4+LI 0710—180023 |Knnb H fi _ 2 I I—l.'JH'-l'EI 4&0125-:;|rn|r.: Label - Blectnic Shock , |E11Ii11!'
r-i il | 631-06-10152 Dprr-umn Panel Cover © =53 T e I (BD0— QBIEI]]‘I. “mtrl.;;-;l_ﬂﬂrtnr Shock | | Spec
;- u?: aj- 'I.I.'L.;'.'I _F_;r L.n}-e_J_I_I_f:_T';-I-.ﬁ i . _"I:|L|-'_-1|_| i I G634 -80- I-EIE _l.-|.-r|-B|.l.-'. r'nl.f-|-.’|."EmH|-' =53 i II_H'-
iz ; 1 i ! i







BODY & BANDWAY UNIT - @

No.| Parts Na. Description Q'y| Note | [No.| ParsNe. |- Deseription Qly| Mot
| 95| 0611—020635 |Ball Bearing, 63522 || || 52| 0611—056805 |Ball Bewrng,6805NR 4 [
148| 631-25-03290 |Right Bandway Shaft :PLT 1 527 631-25-12930 |Base Bracket B :PLT "
361 0890—180095 (Ball Knob,PCI0ME |4 528 631-25-12470 |Base Bracket :PLT 2 In
369, 631-25-14110 [Sheave, ¢ 30 3 529| 631-25-12400 |Handle Hab :PLT 1
501] 631-26-12720 |Bandway Base :PLT 1 530 0201—316092 Stripper Bolt, M6120 | e
631-25-12670 |Base Bracket C :PLT 5.5pec | | 531| 631-25-12410 [Handle :PLT 1 |m
i P Boaring Holder :PLT ‘E 532/ 631-25-12480 [Handle Guide :PLT 1 B
503| 631-25-13100 |Bandway Base Support :PLT _ 2 633] 631-25-12420 |Link Arm PLT 2 |ex
§04| 631-26-12240 [Bandway Stopper :PLT 1| 534| 631-25-13260 [joint Bok PLT 2 |
505 631-25-12081 Bandway Guide (R) :PLT 1 535 631-25-12440 |Link :PLT _ D
506/ 631-26-12041 |Bandway Guide (L) :PLT i 596| 621-26-14770 |Link Spring :PLT "
507| 631-25-13250 |Bandway Bolt :PLT 1 0770—160229 [Transformer P200-240V : CE R
508( 631-25-12950 (Pulley Bracket (FLT I :_ ] 637 Eﬂ—!ﬁm Transformer 200-240V 1 'if_»—_:r;um
510 631-25-11981 [Rail :PLT 2 | 0770—160098 |Transformer 110-120V 1101201
§11| B31-25-1199] |Rail Guide :PLT 2 | 538 631-25-13240 |Bandway Pin :PLT 1
512 631-25-12370 Pulley Bracket :PLT I 38| 631-25-127H0 |Hand Guide Collar :PLT 7 |
51| 631-25-12320 |Pulley ShaRt Collar B -PLT 1 540| 631-26-14860 |Bandway Bok B :PLT 1
o1 | £31-25-12081 |Bandny LT __ 1, r::nch' 641] 631-25-14900 [Extension Bandway FLT ZW
631-25-15280 Bancwny PLT : 1200 1200ma | | 542 631-25-14890 |Bandway Joint :PLT 2 oe
§15| 631-26-12730 |Bandway Guard :PLT 2 543| 631-25-14830 |Extension Bandway Flap Sheet PLT | 2 [0P
516| 631-25-14130 |Bandwey Pin Collar 1 | | 44| 631-25-14940 [Hold Plate of Extension Benduway :PLT| 2 Jor
| 517| 631-26-14740 |Bandway Flap Sheet :PLT E §45| 631-25-14870 (Bandway Band Guide :PLT 1
518| 631-25-14580 [Hold Board of Bandway Flap :PLT | 2 | 546| 631-25-14880 [Bandway Nut :PLT 1 B
515| 0B90— 180026 |Rubber Fuoot,C-30-RK-16 [ 4| 547| 631-25-12281 (Stopper Arm A :PLT __|T£=_
§20| 631-25-12031 |Bandway Guide (Rear) :PLT 2 | || 548 631-25-12321 |Stopper Coller B :PLT T e
621] 631-25-11611 [Bandway Nut Plate :PLT :_l 549/ 631-26-12841 |Stopper Bracket A :PLT i le
522| 631-26-12380 |Eccemric Sheh R:PLT | 2 |m " 650| 631-26-14980" {Stopper Link PLT I
523 631-26-12390 |Eccentric Shah L :PLT _ 2 jox || 561] 6812512361 [Scopper Bk BPLT | 1 [
574| 631-26-12430 |Link Shah :PLT 2l 52| 631-25-15130 |Bandway loner Collar PLT | 1 |
525| 0611—060052 |Ball Bearing,FE08zz | 4 | 553 631-26-12311 |Stopper Collar A :PLT e




917

lgag 1017

6iD

1044 B16_
Aosd 104

f’f ':.u:e BAI_
.r"llll .-"I a0

971

[—— 7




QUICK FEEDER & OPERATION LEVER UNIT

No.| Faris No. Description Qty] Nate | [No.| PartsNo. Description Qty| MNate
40| 660-01-32120 |Left & Conter Block Spring 2 615| 631-26-13150 |Quick Feeder Flap Brucket B :PLT 1
132| 0760--110098 | nlm;u Switch, ABS111654 2 [ 616) 53:2;1'.-.‘2?:;;;:;;.; M:u;m—n'} 1
601 631-25-12840 |Quick Feeder Shooter :PLT o 1_ _ | {617 631-25-14120 |Quick Feeder Flap Spring 2
602 663-21-11120 |Quick Feeder Roller T G1E| 631-26~13940 |Quick Feeder Touch Arm (FLT 1
O7RO— 140020 |Motor, MTIALBS4GE:220-240V 15W 200-240V | | 619| 0611--020695 |Ball Bearing, 69522 2
0780—14002] |Motor MTIALS54Y <200V 15W 200V 620 B31-25-13950 [Quick Feeder Touch Roller Saft (PLT] 1
" 0780140061 Motor,MTIAIS54D0 :100-120V 15W | 1 110-120v | [ 621 631-25-13960 |Quick Feeder Touch Arm Shafl PLT 1
07B0— 140018 |Motor, MT1ATSS4L 100V 15W 100y B22| GI5-01-70250 |Upper Shooter Spring 1
su-lu 674-07-10181 |Flap Support 1| 623 | 631-25-12600 |Lever Handie -PLT | 1
605 631-25-13290 |Quick Feeder Band Guide LT 1 624| 631-25-12610 |Lever LT |l
606 631-25-12850 |Guard for Start Switch :PLT I 625| 631-25-14780 Hamess, Seal Switch :PLT i
W'-"! OT40—260004 |Push Switch Cnuur.AL_-DE o 2 Eiﬁi-ﬁﬂl ~26~12550 ILL.wn!r Hnld-e-r_:;'l_']' | 1
GOE| OT10—110228 |Push Switch AB2ZM-M] 2 627 | OROG—350003 [Steel Ball, ¢ 15 2 -
609| 631-25-12590 |Lever Switch Base :FLT i 628 531~25-125?u-5;m; Stopper :PLT 2|
[ 610| 631-25-14330 Start Switch 1 629 631-25-12580 Laver Holder Shafl :PLT 1
611 B31-25-14270 |Seal Switch _ 1 630| 631-25-13110 |Lever Holder Bracket F :PLT 1 a
612 m:-zs-mm_;ﬂm Feeder Base Plate LT ] 631 | 631-25-13120 |Lever Holder Bracket R :PLT i
613 631-25-12660 ff.:lulrt Feeder Bandway :r'l_.T O 1 . . 632 631-25-12540 (LS-6 Bmhﬂ_:FLT _._-__mz L
614 631-25-12671 ;Quir:k Ferdor Bandway Flap : PLT TI | B ~F o _




WIRE HARNESS GROUP - EX Spec.

MLIN | C BOARD

CHd

1 tHi'

: :Na[ﬂ%%{
EENR - 1==:

ENI EH! "

UFERATIUN FAII:L I b BMARD

=

SOLENDID
M BRALE
Wi BRAKE
NI w0k

110

SOLEMOID 1 —T09

S==

FSWA - TERE 0N W1 CONDERSES

LS|

HEATER
=4
w1 woren | 108

Fowh COMPLETE
il
TRLIW WOOE CHANGEOYIR

(%4

'” w
Ei7

FE=1, TR-2

FOWER GWITLH

2

mn1

QFM CONDENSER

1k 111'; Tt
! 1:”] Bl NIJIHI“ g o F wotoR
.l‘f—'_'_ 409

Mo, |  Parts No. | [Teseription Oyl Note MNo.| PamsMNe, | _ Description (Q'ty]  Nete
.E'S 0720— 180012 Fhlul S-m'kcl PYF-08A 1 = 701! 631=25=14640 Power Supply Cord 10m PLT-EX | 3 !

411] 0720— 130063 R.nln'.' MYZ-AC12 s 1 TﬂEl 0T40— 170003 E:u_rclﬂlnd.fﬁ'i _-r] | i

12| 631-25-14340 (Transformer, TR-4 [ 1| 703| 631-80-1027) Harness, CONI | 1] '
-1I.3E 631-25-14600 Contral Trlm-fnrmm'i:'_ T l.r T04| 631-25-14310 H.l.l‘-'ni;l."auitt Feeder Mator FLT I 1| |
--llﬂ. 621-25-11350 1.C.Board : Manua! Tansion " I “'-I'U-S B31=25-14280 |Harness, L‘hl-n:m:vtr E-fru:h FLT 2_: _|
418] 631-26-12790 1.C Basd for Solwncid PLT 1 706] 631-26-14250 |Harness, Tension #LT 1 R
425] 631 -06~10142 |.C Buu-r:lfur Oiperstbon Panel:0-2 | 1 07| ESI—.’!;H;EH“HL COM=1 l 1 __ |

0750=—130075 Power Switch, .AI&_EHES_!-.’!;V 200-240Y :‘Clﬂl 611-25-14650 .Hm::IDN-E PLT-EX |1 _|
= iFEI-i'SD—Imﬂ?{ (Power Swiich, ABA-213-1:125V | Timi B 708| 631-25-14810 |Harness, SOL2 PLT-EX E '
41:‘.; B31-25-14260 Harresa, Fuse Holder | A PLT : T]ﬂ[ E.'!l Eﬂ—lﬂzﬁl H-I.I'THI'II. CONI i 1 | e
445 0710120323 seu.ﬂur's'.-u'chjsw'é:_ﬁ"_- 1 711] 631-D6-21131 |Harness, CONA i | -
i ﬂ""n—lFE:!zJ Transformer P200-140% LI: T12| 631=25-14290 |Herness, CONE :PJ.'I'-_ - ol | )
i :--"?. a7 D—lﬁﬂﬁ"":' 'T::r..n‘mnrr_ﬂf“!‘-'._l:t:l_.__“__ l "I.-J ﬁﬂ-"—?.'r_-‘ 3-1.1 U—l—Hl."'r'lnI.' COp-4 1 -
077 0==1 GO06E Tr.q.n;!urln«r-l-'.ﬂ' 120y .J]t'-l."J'L' 714 621-25-13380 I.l.rnvn.CD.‘i'E

10 621-25-14330 Start Seiich 153 T15| 631+ RL‘—I.I:I;"I"-'F;J:HH. L TefT .«

|_' 1 GAI-25-14270 Seal Seitch . -|||-'_ﬁ.1| =25=14690 |Harmens, Power _:.u.-r'l Feeder Mator il

&-’f-:f-.-t;'!'l-ﬂ




WIRE HARNESS GROUP - J Spec. 11 LU AETE 2

HuFEY

SAVEBBE .y s

S

B ==

—J10

et {F3——108

wz[j]@r—_i ' : ~= (=5 -1

TA=-d
MiE=8=[~—T08

‘E
[
il

Mo, |  Farts No Description |Q'ty, Note No. Parts Na. Description |Qty, Note
404 0T20—1800132 IR:!h:' Socke: FYF-DEA [ 1 702, 0T40— 170003 (Cord Band,CB-4 | |

411] 0720—130063 |Eal.}'..\'|'r'3'."\CEE | 1 i T03| BI1-25-14180 IH-I.I'J'I!!.I. CONL:PLT | | |

412] 631-25-14340 :Trlnsf;me-r.'i"ﬁ-l | 1| T4 | 63]1-Z5-14310 .Hlﬂ'l'l'_ll., Quick Feeder Motor :FLT | | I

413| B31-I5-14600 Cnn-trcll I':_u.n:h:-rmu-r E | & 705 611-25-14280 |Harness, Changeaver Switch :PLT 1

41B| 631-25-11350 .l.'C Board : Manual Tension 1| 706/ 631-25-14250 |Harness, Tension :PLT 1

410 631-25-12790 |.C.Bosd for Solenoid LT | | 707| 631-25-13360 |Harness, CON-1 E

425| 631-06-10142 :I.C Board For Opecation Panel:D-2 1 1 I -'Dﬂ_. 531-25-1115;‘0 Harness, CTJNE :PLT I 1

429 0750—130074 [Power Switch, ABA-213-1:12V | || | 709) 631-25-14790 |Harness, SOL2 :PLT 1|

433 B31-06-21171 Harness, Fuse Holder :E 1 T10) 631-06-21142 IHu.meu.CDNH | 1

445 0710—120303 |Selector Swich ASW210 ER 711 631-06-21131 |Harness, CON4 L
| 610! 631-25-14330 ISI::r: 'ﬁ-‘l'.u_': - . 1 - .T'.: 63L-25-14200 :Harnf_rgs. COMNG -PLT 1 [ |
611] A31-25-14270 Seal Switcn - 1] 713 631-25-1370 Harmess, CON~ 1 1 | |

714 £3]1=25-13380 /Harness, CON-E 1

:.

625 B3I




